2021 Parts Canada ATV-UTV

AUDIO/COMMUNICATION & MOUNTS partscanada.com 2021 PARTS CANADA ATV/UTV BOLD MAGENTA part numbers are new for 2021 115 DESCRIPTION PART # RAM motorcycle handlebar clamp base w/ M8 bolts 0603-0899 RAM MOTORCYCLE HANDLEBAR CLAMP BASE WITH M8 BOLTS • Made of marine-grade aluminum for durability and reliability • Replaces existing bolts with 1” B-size ball; provides shock and vibration damping • Compatible with a wide variety of B-size RAM double-socket arms and device holders • Will work with any motorcycle that features an 8mm bolt or smaller on its structure • Includes rubber ball, M8x55 bolt, M8x60 bolt and M8x65 bolt (1.25 thread pitch) DESCRIPTION PART # Small Tough‑Claw ™ mount w/ GoPro ® camera adapter; includes M5‑.8x25mm and M5‑.8x18mm machine screws 0603-0910 Small Tough‑Claw mount w/ GoPro camera adapter 0603-0911 RAM TOUGH-CLAW ™ SMALL CLAMP MOUNTS WITH GOPRO ® ADAPTER • High-strength composite • Consists of small Tough-Claw ™ base, short double-socket arm and B-size 1” ball with custom GoPro ® /​action camera adapter • Perfect mounting base for quick and easy toolless installation; suitable for round, square, odd-shaped rails and bars • Tough-claw base can be clamped on rails from .625” to 1.5” outer diameter; can be clamped on flat surfaces from 0” to 1.14” NOTE: GoPro ® camera not included. DESCRIPTION PART # RAM Torque ™ rail base 0603-0908 RAM TORQUE ™ RAIL BASE • Made of powdercoated, marine-grade aluminum • Handlebar mounting base with B-size 1” rubber ball • Ideal for scooter mirror rails, vehicle headrests and all other round rails 3 / 8 ” to 5 / 8 ” in diameter • Includes sizing inserts to provide a tight fit while protecting the mounting surface and nylon-insert locknuts to prevent loosening 0603‑0910 DESCRIPTION PART # U‑bolt double ball mount w/ medium arm (3.73” L) and camera adapter 0603-0917 U‑bolt double ball mount w/ short arm (2.42” L) and camera adapter 0603-0918 RAM HANDLEBAR U-BOLT DOUBLE BALL MOUNTS WITH GOPRO ® ADAPTER • High-strength composite and powdercoated marine-grade aluminum • Features a zinc-coated U-bolt base, standard size double-socket arm and 1” rubber ball with custom GoPro ® Hero adapter • Designed with a 1” rubber ball and socket system with adjustment points at both ends of the double-socket arm • Includes hardware that will accommodate rails from .50” to 1.25” in diameter; composite rail adapter can narrow the rail to a minimum width of .5” • Base includes black cover caps to be placed over exposed ends of the U-bolt • The GoPro Hero adapter attaches directly to the underside of the camera, replacing the factory mounting bracket NOTE: GoPro ® camera and black thumbscrew not included. 0603‑0918

RkJQdWJsaXNoZXIy NDI5NTY=